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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 

(ACCORDINGTO EN10204TYPE 3.1) 
. ~. ' ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIM~ENTO 

WE CERTIFY THAT THE PRODUCT LISTED BEUIW WAS DESIGNED. MANUFACTURED AND TESTED ACCORDING TO OUR QUALITY SYSTEM AND REQUIREMENTS GIVEN M ONE OR MORE OF THE 
FOLUIWWG STANDARDS LAST EDITION: 

(CERTIFICAMOS OUE EL PRODUCTO LISTADO ABAJO FUE DISEÑADO. FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REOUlSlTOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 
ESTANDARES ULTIMA EDICION.) 

AP1598 - VALVE MSPECITON AND TESTING AP16D - PWELME VALVES - CATE, PLUG, BALL AND CHECK 
API 599 - METAL PLUG VALVES - FLANGED, THREADED AND WELDWG API 600 - STEEL CATE VALVES, FLANGED AND WELDING ENDS 
ANSIB16-10 - FACE TO FACE AND END TO END DlMENSlONS OF VALVES ANSlB16-11 - FORGED FITTMGS, SOCKET - WELDING AND THREADED 
ANSI 816-34 - VALVES - FLANGED. THREADED AND WELDMG ENDS API 602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED, 
MSS-SP6I - PRESSURE TESTING OF STEEL VALVES WELDMG AND EXTENDED - BODY ENDS 

VALVEWmr W W  EMlSSlON COMRDL (Y) PPM'S (VALVULA SUMlNlSTRADA C O N C O N T E  
EMTSlONeS FUGITIVAS (SO PPM'S M.) 1 

P a r t  NO. AC041AO8MAA8300000 I PRESSURE T E S T  SgF,L& ?&;T: SlDE (LADO)- 

L uriaitin, I J 
f MECIIANICAI. TESTS tPRoY MLCAV1<AS) 1 < 

l CHEMICAL COMPOSITION (YO) COMPOSICIÓN QUIMICA (%) TENS YlELD ELG RED BHN 

1 2 

450 4 5 0  N A  N A  

(Código) 4" Fig. 5202 F UT WCB, API TRIM No.8 8300000 D e s c r i ~ t i o n  
Dscripción CAST STEEL CATE VALVE 150 CLASS 

(VALWLA COMPUERTA DE ACERO FUNDIDO CLASE 150) 

(PRUEBAS DEPRESIOM 

HYDROSTATIC (PSI) 
(HIDROSTATICAI 

1 . . I 

CERTWICAW POR: CERTIRIED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY A S S W C E  

BONETE 

WEDGE WH81117 ASTMA-217ICAlS 
DISCO 

/ 1 1  
Yolanda k'onciano 

3 
KPSt KPSl Ya 90 

C V N ~  IST ZND 3RD AVG 

76.12 47.85 32 54 155 

75.40 44.08 27 48  156 

ITEM HEAT NO. MATERIAL 
(PARTE) (COLADA) (ASTM) 

BODY WH24835 ASTM A-2IoIWCB 
CUERPO 

BONNET WH25728 ASl'MA-216NCB 

v c M U  P S S i  Ni C r  M 0  CU C b  
0.207 0.912 0.032 0.021 0.459 0.012 0.092 0.016 0.022 0.005 

Nomalbted to (Nomialirado a) 920 Temvcr to (Temvle a) 650 Cwled in air. (Enfriado en aire.) 

0.195 0.911 0.034 0.021 0.463 0.005 0.030 0.010 0.017 0.003 
Nomalizatcd Lo (Nomalbdo a) 930 Temver to (Temvle a) 650 Cwled in air. (Enfriado en aire.) 

0.130 0.519 0.029 0.020 0.459 0.088 12.690 0.021 0.010 0.001 
Nomialido a (Nomalirated m1 970 Tem~le a (Temer to) 630 W a d o  e n a k .  (Cooled in air) 

91.06 74.82 28 45  287 


